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MILITARY STANDARD-SAMFPLING
IMPACT REBISTANCE

Procedures and Tables for Inspection by Attributes
{MIL-STD-105)

st Records for Inspection Certificate No Date.

‘ Invoice Number* .

Table I-II Sampie Bize and Acceptance Rejection Criteria

NORMAL & TIGHTENED REDUCE

BATCH OR LOT SIZE

SAMPLE  NORMAL TIGHTENED SAMPLE REDUCED
Size Ac Re Ac Re Bize Ac Re

51 to 90 13

2 3 1 2 5 1* 3
921 to 150 20 3 4 2 3 8 1* 4
151 to 280 32 o <] 3 4 13 2% 5
281 to 500 &0 7 8 5 6 20 a* 6
501 to 1,200 80 10 11 & 9 32 o* 8
1,201 te 3,200 125 14 15 12 12 50 7*10
3,021 to 10,000 200 21 22 18 19 80 10*13

10,001 to 35,000 315 21 22 18 19 125 10*13
35,001 to 150,000 500 21 22 18 19 200 10*13
130,001 to 5C0,000 800 21 22 18 19 a1 10*13
500,00l andaover 1,250 21 22 18 19 SC0 10+ 13

Ac = Acceptance mumber Re = Rejection number

* = If the acceptance number has been exceed but the rejection

number has not been reached, accept the lot, but reinstate normal
mspection.,

IMFACT RESISTANT TEST RECORDS for the [,

{Comaparny Name)
Sampling Plan NORMAL
(Normal & tightened or Reduced)

LENS TYPE QUANTITY SAMFLE SIZE UNBROKEN BROKEN RESULT OF TEST
{pcs) {pcs) {pes) (pes} Accepted Rejected

Glass

Acrylic
Poiarized

Sun sensor ;|
CR 39
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INSPECTION CERTIFICATE NO."

(DROP BALL TEST)

TO WHOM IT MAY CONCERN:

+This i3 to certify that the following sunglasses (or ienses) are
Impact resistant and have passed our for Impact-resistant on the
base of a statistically significant sampling pursuant to Sunglass
Association of America Standard LT-1 (July'12, 1971) and 21 CFR
801, 410{Meet Current F.D.A. Rulings). The records of our drop

ball test are as our attached sheet:
Exporters:
Cormmodities;
Quantities:

Date of Inspection:

SHIFFING MARKS:

Destination:
F.D.A. Reg. No:
F.D.A. MEDICAL DEVICE LISTING NO.]

17182446728

F.00Z

TOTAL F.00Z2



